
 

AGENDA 
CITY COUNCIL WORK SESSION 

August 03, 2020 

6:00 PM 

City Council Chambers – 1100 37th Street 

 

VIRTUAL MEETING INFORMATION 

Please click on this URL to join virtually: https://us02web.zoom.us/j/89675030589 

Or join by phone: 1-669-900-9128 
Webinar ID: 896 7503 0589 

 

1. COVID-19 Response Update (10 minutes) 

James L. Becklenberg, City Manager 

2. Major Revenues Update  (10 minutes) 

James L. Becklenberg, City Manager 

Jacque Troudt, CPA, Finance Director 

3. Wastewater Treatment Plant Capacity Study:  Population and Flow Projections (20 
minutes) 

James L. Becklenberg, City Manager 

Randy Ready, Asst. City Manager 

Robby Porsch, Wastewater Superintendent 

4. 2020 Work Plan Update (15 minutes) 
[...]

 

With regard to the original population projections, the plant’s design capacity was based on 2010 

Census data indicating 18,537 people in Evans at that time. The best-available information about 

population growth rates leading into the plant design resulted in a forecast of 2% growth in the 

Hill-N-Park basin (mostly west of 35th Avenue) and a 0.5% growth projection for the Evans 

Basin (east of 35th Avenue). The cumulative effect of those two growth assumptions led to a 

range of growth per year of 1.15% to 1.28% over the 20-year planning horizon. The population 

was projected to increase overall by 35% from 2010 to 2035, with Evans growing from 18,537 to 

25,053 during that time. A population of 25,053 became the design capacity target for the plant. 

 

However, since Evans emerged from the slow growth period during the recession and the early 

years of the 2010s, actual growth has surpassed projections. While the results of the 2020 Census 

will provide a more accurate update of population, there are indications that the current (2020) 

population served by the plant is approaching 23,000. That level of population was not expected 

until 2028 under the earlier projections. In addition, based on the number of homes in 

developments that have been approved and are in the construction pipeline over the next five 

years, Evans is expected to grow by about 6% per year between 2020 and 2024.   

 

The 7,937 current sewer taps multiplied by a rough average of 2.9 residents (household size) per 



 

 

tap leads to an estimated 2019 population of about 23,000. Adding the anticipated growth 

between now and 2024 would result in a population of about 28,000 by that time. Similarly, a 

demographic analysis published in 2018 for the City of Evans estimated a population of 21,349 

in 2017, growing by an average of 2.71% per year to 22,500 in 2019, and over 26,000 by 2024.  

A third analysis based on the use of building permit data to calculate that the 950 residential 

units of growth between 2014 and 2019 would yield similar results with an estimated population 

over 22,000 in 2019. 

  

One other factor complicating future growth projections was an increase in the average 

household size in Evans over time. The 2013 Wastewater Utility Plan population estimates were 

based on an average household size of 2.5 occupants. Current estimates by both the U.S. Census 

Bureau and DOLA show the average number of persons per household in Evans to be 2.9 to 3.0. 

 

The first report and presentation pointed out other anomalies in the current wastewater flows and 

BOD5 loading data that need further research in order to understand and act upon. The current 

flow per capita is lower than expected and the current organic loading per capita is significantly 

higher than both historic numbers and the data from similar communities.  

 

Based on the cumulative WWTP service area population in 2020 of 22,437, including people in 

some unincorporated portions of Weld County adjacent to Evans and temporarily including the 

St. Michael’s subdivision in Greeley, the 20-year planning population for the Year 2040 grows to 

38,323 people.  During the work session presentation staff will discuss the resulting flow and 

load projections of that level of population.  The population growth figures are based on the best-

available data and projections from the U.S. Census Bureau, the State Department of Local 

Affairs and Weld County.  Evans is expected to grow by an annual average growth rate of 3.04 

percent per year and Weld County is expected to grow by a similar 3.05 average annual growth 

rate, resulting in cumulative growth of about 70 percent over the twenty years.   

 

The current plant has insufficient capacity to handle the projected growth in flow and organic 

solids load.  The findings of the projections regarding population, flow, and organic load lead to 

the next step for council’s consideration to evaluate WWTP capacity expansion alternatives that 

will accommodate the wastewater flows and loads anticipated over the next twenty years as a 

result of projected population growth.  The Plant Expansion Alternatives Analysis will look into 

both process intensification and plant expansion.   

 

Staff and the consultants will return to Council later this year with a description of the 

alternatives along with the operating and capital costs and life-cycle considerations of the various 

alternatives. Triggers for incremental plant expansion will be based on the WWTP reaching 

certain increased flow and load levels, NOT on certain dates.  In that manner, population growth 

will help to pay its own way toward the cost of WWTP expansion.  

 
FINANCIAL SUMMARY: 
It is difficult to estimate and compare the financial impacts of various treatment plant capacity 
increase alternatives without proceeding with the next step: A Plant Expansion Alternatives 
Analysis. The purpose of that analysis will be to explore available technologies and estimate their 
capital and operating costs over an extended period.  Both process intensification technologies and 
plant infrastructure expansion alternatives will be considered, with the results of that analysis to 



 

 

be delivered to City Council for further discussion within the next few months. 
  

REQUESTING FROM CITY COUNCIL:  
Feedback and questions pertaining to the WWTP Population and Flow Projections. Direction to 
proceed with the projections being used for the analysis. 
 

ATTACHMENTS: 
 WWTP Population, Flow and Loading Projections 



 MEMORANDUM 
 
 

 City of Evans WWTP - Population, Flow, and Loading Projections  |  1 of 10 

Date: June 25, 2020 

To: City of Evans 

From: Patrick Radabaugh, PE and Allie Beikmann, PE - Dewberry Engineers 

Subject: City of Evans WWTP - Population, Flow, and Loading Projections 

EXECUTIVE SUMMARY 

The City of Evans Consolidated Wastewater Treatment Plant (WWTP) was constructed in 2018 and 

recent plant operations data from 2019 shows the WWTP is operating at approximately 60 percent of 

hydraulic capacity and almost 80 percent of organic capacity. The average day (AAF), maximum month 

(MMF), and peak day flow rates for 2019 were 1.65 million gallons per day (MGD), 1.81 MGD, and 2.08 

MGD, respectively. The average day and maximum month organic BOD5 loading rates for 2019 were 

4,629 pounds per day (ppd) and 5,224 ppd, respectively. This max month loading rate is at 79 percent of 

the design capacity for the WWTP. At 80 percent treatment capacity, the EPA and CDPHE state the 

permittee is required to initiate engineering and financial planning for expansion of the domestic 

wastewater treatment works. The current wastewater flows and loads were not projected to occur until 

approximately year 2028, but greater than anticipated population growth has occurred in the City which 

resulted in faster use of the available wastewater treatment capacity. The goal of this technical 

memorandum is to document the impacts from new 20-year projected wastewater flow and load from new 

population growth projections on the existing WWTP infrastructure. A future technical memorandum will 

evaluate alternatives to accommodate the new 20-year planning horizon wastewater flows and loads 

developed as part of this technical memorandum.   

The City of Evans Consolidated WWTP served an estimated 21,133 people in 2018. City of Evans 

population projections were developed utilizing the current population and growth rates of 3.04 percent 

and 3.05 percent for the City and Weld County, respectively. The 20-year planning population for Year 

2040 for the Consolidated WWTP is 38,323 people. This corresponds to projected flow rates of 3.4 (AAF), 

4.1 (MMF), and 8.6 MGD (peak hourly flow, PHF) and projected max month BOD5 loading is 11,930 ppd.  

Most unit processes at the plant will need to be upgraded to accommodate the 2040 projected 

wastewater flow and BOD5 load. A succeeding memorandum will be provided to recommend individual 

process updates based on the outcomes of this evaluation. The following is a summary of the projected, 

recommended improvements to the liquid stream and solids handling processes. Costs and alternatives 

analysis will be performed in a future technical memorandum. 

1. Headworks 

a. Mechanical Screening: Insufficient hydraulic capacity to accommodate projected 2040 

PHF.  Add a second mechanical screen to available channel. 

b. Grit Screening: Insufficient hydraulic capacity to accommodate projected 2040 PHF. Add 

a second grit screening and washing process north of GCC 1201.  



 MEMORANDUM 
 
 

 City of Evans WWTP - Population, Flow, and Loading Projections  |  2 of 10 

c. Lift Station: Insufficient hydraulic capacity to accommodate projected 2040 PHF. Increase 

capacity by adding a third wet well chamber and upgrading pump operation to 6 pumps 

(5 duty, 1 standby) to meet 9 MGD.  

2. Secondary Process 

a. Johannesburg Process: Insufficient treatment capacity 2040 BOD5 and ammonia loads.  

Will need to increase secondary process treatment capacity by adding additional 

Johannesburg process trains or incorporating Biomag (a process intensification process)   

b. Secondary Process Pump Station:  

i. Process Pumps (RAS, WAS) – Insufficient capacity to meet 2040 flows.  

Incorporate additional process pumps and/or building space to accommodate 

future secondary process requirements.    

ii. Blowers – Insufficient capacity to meet projected 2040 loads. Incorporate 

additional blower in the available space. 

iii. Construct new scum pump station. Scum currently flows by gravity to the 

anaerobic sludge lagoons 

c. Secondary Clarifiers – Insufficient capacity to meet projected 2040 flows and loads.  

Either incorporate additional secondary clarifiers or upgrade to Biomag (process 

intensification process).   

3. Disinfection and Effluent System 

a. UV Disinfection has insufficient capacity to accommodate 2040 flows.  Add modules to 

channel UVG 7003.  

4. Solids Handling – Anaerobic sludge lagoons have insufficient capacity to accommodate 2040 

loads.   

a. Incorporate WAS thickening and biosolids dewatering. 

b. Incorporate aerobic digestion or ATAD (AutoThermal Thermophillic Aerobic Digestion).  

WWTP DESIGN: POPULATION PROJECTIONS, REVISITED 

The City of Evans experienced a growth in population in the last few years that well exceeded the 

population estimates utilized in the initial planning of the Consolidated WWTP. A direct result of the 

growth is that the WWTP is currently operating near 80 percent organic (BOD5) capacity. At 80 percent 

capacity, the EPA and CDPHE recommend the facility initiate planning efforts to upgrade the facility to 

treat additional flows and loads.   

The WWTP primarily serves residential, commercial, and industrial units in Evans city proper, but also 

serves some additional residents in Greeley and unincorporated Weld County. A total of 7,188 dwelling 

units were estimated to be served by the plant in 2018: 6,090 dwelling units in the City of Evans, 657 

units in unincorporated Weld County, and 441 units in Greeley. Based on historical City data, 



 MEMORANDUM 
 
 

 City of Evans WWTP - Population, Flow, and Loading Projections  |  3 of 10 

approximately 2.94 persons per dwelling unit is a good estimate for calculating population. This yields an 

estimated 2018 population of 21,133 people served by the plant. A summary of the current service area 

information is provided in Table 1.   

Table 1 – Residential Population Served by the Evans WWTP in 2018 
Item City of Evans Weld County Greeley Cumulative 

Dwelling Units1 6,090 657 441 7,188 

Population per Unit2 2.94 2.94 2.94 - 

Population 17,905 1,932 1,297 21,133 
1 Number of dwelling units served by the Evans WWTP are from the City of Evans and Greeley City of Evans is based on 

correspondence with Greeley. Back-calculated to get Weld DUs. 
2 Population per unit obtained from City of Evans' estimates. Used this value for Weld and Greeley. 

During the WWTP planning phase in 2014, the population of Evans was projected to increase from 

19,865 to 25,053 over a 20-year planning horizon of the project (2016 to 2035) which corresponds to an 

annual growth rate of 1.23 percent. The actual population growth rate was more than two percent.  Refer 

to Table 2 for the annual growth rates from 2015 to 2018, from the US Census Bureau. 

Table 2 – Weld County, Annual Growth Rate  
2015 through 2018 (U.S Census Bureau) 

Year Growth Rate 

2015 2.2% 

2016 2.6% 

2017 2.8% 

2018 3.3% 

For the next 20 years, the City is projecting an average annual population growth of 3.04 percent within 

the City limits and 3.05 percent outside the City but within the service area. Additionally, the City 

estimates that in five years, the St. Michael’s area will be served by Greeley’s wastewater infrastructure 

following construction of a local lift station, thus the wastewater from these residents will no longer be 

collected and treated by the Evans Consolidated WWTP. Refer to Table 3 for population projections for 

2020 through 2040.  

Table 3 – Population Projections, Year 2020 through 2040 
Year City of Evans Weld County Greeley Cumulative 

2020 19,009 2,051 1,377 22,437 

2025 22,077 2,383 1,600 26,060 

2030 25,640 2,769 N/A 28,409 

2035 29,778 3,217 N/A 32,996 

2040 34,584 3,738 N/A 38,323 

 



 MEMORANDUM 
 
 

 City of Evans WWTP - Population, Flow, and Loading Projections  |  4 of 10 

2019 OPERATIONS DATA 

Influent data from 2019 is presented in Table 4 and Table 5. Operations staff at the WWTP take influent 

BOD5 and TSS measurements approximately three times per week and influent ammonia and 

phosphorus readings approximately once a week. Average and max month 2019 BOD5 loadings were 

4,628 and 5,224 ppd, respectively, while average day influent flow was 1.66 MGD and max month flow 

was 1.81 MGD. The 2019 service area population was 21,775 people.   

Table 4 – Average and Max Month Flow and Load  
Summary for Year 2019 

Parameter AA MM 

Flow, MGD 1.65 1.81 

BOD5, ppd 4,629 5,224 

TSS, ppd 3,424 4,098 

NH3, ppd 556 599 

Total P, ppd 91 105 

The 2019 average influent BOD5 is approximately 336 mg/L. This is higher than the average of 293 mg/L 

during 2005-2014, and higher than the WWTP design values of 259 mg/L average and 320 mg/L max 

month (Dewberry, 2015). The average influent concentrations for ammonia and Total P are 40.4 mg/L 

and 6.6 mg/L, respectively.  

Table 5 – Influent Concentrations Summary for  
Year 2019, mg/L 

Parameter AA MM 

BOD5 336 379 

TSS 248 297 

NH3 40.4 43.5 

Total P 6.6 7.6 

PROJECTION RATIONAL AND ASSUMPTIONS 

Based on 21,775 residents served in 2019, the average day per capita flow rate was 75.8 gallons per 

capita per day (gpcd). Refer to Table 6 for the per capita flow and loading rates (pounds per capita per 

day – ppcd) for Year 2019.  

Table 6 – Per Capita Flow and Loading Rates for Year 2019 and  
Selected Rates for Projections, gpcd and ppcd 

Parameter 2019 Average Day Selected Rate for Projections 

Flow Rate (gpcd) 75.8 75.8 

BOD5 0.21 0.21 

TSS 0.16 0.19 

NH3 0.026 0.026 

Total P 0.0042 0.0042 



 MEMORANDUM 
 
 

 City of Evans WWTP - Population, Flow, and Loading Projections  |  5 of 10 

The average day values are used in the follow sections for projected flow and loading rates. By 

comparison to historical data, the BOD5 rate is slightly higher than what was observed between 2005 and 

2014, which was 0.19. However, it falls in the typical range.  

The estimated loading rate for TSS was 0.16 ppd per capita for the year 2019, which is at the extreme 

low range when compared to the 2005-2014 data. The average for this period was 0.19, with a range of 

0.16 to 0.24 annually (Dewberry, 2015, pp. Table 4-22). Since this year of data may be an outlier for 